SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE40MIMO_Antl_6925
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 1533 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -5.29 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -65,700 MHz 500,000 kHz 6.85693 GHz -58,59 dBm -53,31 dB -13,31 dB
-65.700 MHz -43.800 MHz 500.000 kHz 6.85951 GHz -58.81 dBm -53.52 dB -13.64 dB
-43,800 MHz -22,900 MHz 500,000 kHz 6.90201 GHz -39.37 dBm -34,09 dB -14.05 dB
-22.900 MHz -21.900 MHz 500.000 kHz 6.90213 GHz -39.15 dBm -33.87 dB -14.47 dB
21,900 MHz 22,900 MHz 500,000 kHz 6.94789 GHz -39.67 dBm -34,39 dB -14,59 dB
22,900 MHz 432.800 MHz 500.000 kHz 6.94795 GHz -39.10 dBm -33.81dB -13.79 dB
43,800 MHz 65,700 MHz 500,000 kHz 6.99019 GHz -58,99 dBm 53,71 dB -13.99 dB
65.700 MHz 100,000 MHz 500.000 kHz 6.99137 GHz -58.88 dBm -53.59 dB -13.59 dB
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Spectrum | |:%l|
Ref Level 10.00 dBm  Offset 15.47 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask Standard: None
Peak Power -5.26 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.,900 MHz 500,000 kHz 5.85747 GHz -56,91 dBm -51,65 dB -11.65 dB
-66.900 MHz -44.600 MHz 500.000 kHz 6.85813 GHz -57.26 dBm -52.00 dB -12.02 dB
-44.,600 MHz -23,300 MHz 500,000 kHz 6.90167 GHz -39.81 dBm -34,56 dB -14,55 dB
-23.300 MHz -22,300 MHz 500.000 kHz 6.90171 GHz -40.12 dBm -34.86 dB -15.06 dB
22,300 MHz 23,300 MHz 500,000 kHz 6.94827 GHz -37.68 dBm -32,42 dB -13.02 dB
23,300 MHz 44.600 MHz 500.000 kHz 6.94831 GHz -37.96 dBm -32.71dB -12.70 dB
44,600 MHz 66,900 MHz 500,000 kHz 6.99119 GHz -57.81 dBm -52,56 dB -12.94 dB
66,900 MHz 100,000 MHz 500,000 kHz 6.99235 GHz -58,52 dBm -53.27 dB -13.27 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE4AOMIMO_Antl_6965

Spectrum |
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Ref Level 10.00 dBm
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Date: 20.DEC.2023

Peak Power -5.64 dBm RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100.000 MHz -66.,000 MHz 500,000 kHz 6.89635 GHz -58,69 dBm -53.05 dB -13.05 dB
-66.000 MHz -44.,000 MHz 500.000 kHz 6.89927 GHz -58.88 dBm -53.23dB -13.38 dB
-44,000 MHz -23,000 MHz 500,000 kHz 6.94199 GHz -40,76 dBm -35,12 dB -15.12 dB
-23.000 MHz -22.,000 MHz 500.000 kHz 6.94201 GHz -40.29 dBm -34.65 dB -14.85 dB
22,000 MHz 23,000 MHz 500,000 kHz 6.98797 GHz -40,07 dBm -34,42 dB -15.02 dB
23.000 MHz 44.000 MHz 500.000 kHz 6.98805 GHz -39.45 dBm -33.80 dB -13.78 dB
44,000 MHz 66.000 MHz 500,000 kHz 7.03095 GHz -60.77 dBm -55,12 dB -15.15 dB
66.000 MHz 100,000 MHz 500.000 kHz 7.03225 GHz -60.89 dBm -55.25 dB -15.25 dB
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Peak Power -5.40 dBm RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100,000 MHz -65,400 MHz | 500,000 kHz 6.89683 GHz -57.96 dBm -52,56 dB -12,56 dB
-65.400 MHz -43.600 MHz | 500.000 kHz 6.89965 GHz -58.38 dBm -52.98 dB -13.01 dB
-43.600 MHz -22,800 MHz | 500,000 kHz 6.94199 GHz -39.09 dBm -33.68 dB -13.60 dB
-22.800 MHz -21.800 MHz | 500.000 kHz 6.94223 GHz -38.41 dBm -33.00 dB -13.60 dB
21,800 MHz 22,800 MHz | 500,000 kHz 6.98777 GHz -38.,39 dBm -32,99 dB -13.59 dB
22,800 MHz 43,600 MHz | 500,000 kHz 6.98793 GHz -39.13 dBm -33.73 dB -13.68 dB
43,600 MHz 65,400 MHz | 500,000 kHz 7.03032 GHz -59.63 dBm -54.,22 dB -14.26 dB
65,400 MHz 100,000 MHz | 500,000 kHz 7.03381 GHz -59.62 dBm -54,22 dB -14,22 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE4AOMIMO_Ant1_7085

Spectrum |
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Ref Level 10.00 dBm
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Spectrum Emission Mask

Standard: None

Peak Power -5.56 dBm RBW 500.000 kHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -66.,300 MHz 500,000 kHz 7.01559 GHz -57.99 dBm -52,42 dB -12.42 dB
-66.300 MHz -44.,200 MHz 500.000 kHz 7.01885 GHz -58.04 dBm -52.47 dB -12.56 dB
-44.,200 MHz -23,100 MHz 500,000 kHz 7.06187 GHz -40,54 dBm -34,98 dB -14,97 dB
-23.100 MHz -22,100 MHz 500.000 kHz 7.06191 GHz -40.64 dBm -35.08 dB -15.28 dB
22,100 MHz 23,100 MHz 500,000 kHz 7.10809 GHz -40,17 dBm -34.61 dB -14,81 dB
23.100 MHz 44.200 MHz 500.000 kHz 7.10825 GHz -40.43 dBm -34.87 dB -14.82 dB
44,200 MHz 66,300 MHz 500,000 kHz 7.15129 GHz -60,26 dBm -54,70 dB -14.70 dB
66.300 MHz 100,000 MHz 500.000 kHz 7.15299 GHz -60.09 dBm -54.52 dB -14.52 dB
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Spectrum Emission Mask

Standard: None

Peak Power -5.45 dBm RBW 500.000 kHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-100,000 MHz -66,000 MHz | 500,000 kHz 7.01855 GHz -57.83 dBm -52,38 dB -12,38 dB
-66.000 MHz -44,000 MHz | 500.000 kHz 7.01901 GHz -58.22 dBm -52.77 dB -12.78 dB
-44.,000 MHz -23,000 MHz | 500,000 kHz 7.06189 GHz -39.80 dBm -34,35 dB -14,31 dB
-23.000 MHz -22,000 MHz | 500.000 kHz 7.06203 GHz -39.35 dBm -33.91dB -14.51 dB
22,000 MHz 23,000 MHz | 500,000 kHz 7.10791 GHz -38.64 dBm -33,19 dB -14,99 dB
23.000 MHz 44,000 MHz | 500.000 kHz 7.10807 GHz -39.46 dBm -34.01 dB -13.98 dB
44,000 MHz 66,000 MHz | 500,000 kHz 7.15079 GHz -57.89 dBm -52.,44 dB -12,55 dB
66,000 MHz 100,000 MHz | 500,000 kHz 7.15133 GHz -57.78 dBm -52,33 dB -12,33 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BESOMIMO_Ant1_5985

Spectrum |

(=)

Ref Level 3.96 dBm
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Spectrum Emission Mask

Standard: None

Peak Power -4.20 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -124,800 MHz 1.000 MHz 5.85886 GHz -55.65 dBm 51,45 dB -11.45 dB
-124.800 MHz -83.200 MHz 1.000 MHz 5.86042 GHz -55.54 dBm -51.34 dB -11.40 dB
-33.200 MHz -42,600 MHz 1.000 MHz 5.94214 GHz -35,26 dBm -31.06 dB -11.01 dB
-42.600 MHz -41.600 MHz 1.000 MHz 5.94242 GHz -36.24 dBm -32.03 dB -12.43 dB
41,600 MHz 42,600 MHz 1.000 MHz 6.02758 GHz -35.14 dBm -30.94 dB -11.34 dB
42,600 MHz 83.200 MHz 1.000 MHz 6.02790 GHz -36.18 dBm -31.98 dB -11.92 dB
83,200 MHz 124,800 MHz 1.000 MHz 5,10970 GHz -58,39 dBm -54,19 dB -14,22 dB
124.800 MHz 200,000 MHz 1.000 MHz 6.11762 GHz -58.40 dBm -54.19 dB -14.19 dB
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Date: 20.DEC.2023 18:46:49
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Spectrum Emission Mask Standard: None
Peak Power -3.03 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -124.200 MHz 1.000 MHz 5.84282 GHz -56.41 dBm -53.37 dB -13,37 dB
-124.200 MHz -82.800 MHz 1.000 MHz 5.86134 GHz -56.25 dBm -53.22 dB -13.37 dB
-32,800 MHz -42,400 MHz 1.000 MHz 5.94254 GHz -33,76 dBm -30,73 dB -10.72 dB
-42.400 MHz -41.400 MHz 1.000 MHz 5.94262 GHz -34.67 dBm -31.64 dB -12.04 dB
41,400 MHz 42,400 MHz 1.000 MHz 6.02738 GHz -33,18 dBm -30,15 dB -10.55 dB
42.400 MHz 82.800 MHz 1.000 MHz 6.02746 GHz -33.56 dBm -30.53 dB -10.52 dB
82,800 MHz 124,200 MHz 1.000 MHz 6.10830 GHz -58.77 dBm -55,73 dB -15.99 dB
124,200 MHz 200,000 MHz 1.000 MHz 5,10946 GHz -58.67 dBm -55.64 dB -15.64 dB
—
)i ] GRRRRERED W
Date: Z0.DEC.2022 18:47:38

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023SG885GWF

Page Number 1 A2-439 of 462



s=aranas. FCC RF Test Report Report No. : FR3NO102E

11BESOMIMO_Ant1_6145

Spectrum | |u%1|

Ref Level 9.51 dBm  Offset 14.51 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.61 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -129,600 MHz 1.000 MHz 6.01430 GHz -56,59 dBm -51,99 dB -11.99 dB
-129.600 MHz -86.400 MHz 1.000 MHz 6.01582 GHz -56.61 dBm -52.00 dB -12.12 dB
-36,400 MHz -44.200 MHz 1.000 MHz 5,10070 GHz -39.77 dBm -35,16 dB -15,15 dB
-44.200 MHz -43.200 MHz 1.000 MHz 6.10086 GHz -39.43 dBm -34.82 dB -16.02 dB
43,200 MHz 44,200 MHz 1.000 MHz 6.18918 GHz -39,71 dBm -35,10 dB -15,50 dB
44,200 MHz 86.400 MHz 1.000 MHz 6.18934 GHz -37.95 dBm -33.34 dB -13.31 dB
86,400 MHz 129,600 MHz 1.000 MHz 6.27454 GHz -56,78 dBm -52,18 dB -12,19 dB
129.600 MHz 200,000 MHz 1.000 MHz 6.27694 GHz -56.79 dBm -52.18 dB -12.18 dB
)i J CHRRRENED e

Date: 20.DEC.2023 18:48:30

11BESBOMIMO_Ant2_6145

Spectrum | |:%l|
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Spectrum Emission Mask Standard: None
Peak Power -4.39 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,600 MHz 1.000 MHz 6.01186 GHz -56,80 dBm -52,41 dB -12.41 dB
-132.600 MHz -88.400 MHz 1.000 MHz 6.01302 GHz -56.85 dBm -52.46 dB -12.63 dB
-38,400 MHz -45.200 MHz 1.000 MHz 6.09962 GHz -41,33 dBm -36.94 dB -16.91 dB
-45.200 MHz -44.200 MHz 1.000 MHz ©6.09990 GHz -41.42 dBm -37.02 dB -19.02 dB
44,200 MHz 45,200 MHz 1.000 MHz 6.19018 GHz -41,32 dBm -36,93 dB -17.33 dB
45.200 MHz 88.400 MHz 1.000 MHz 6.19022 GHz -40.83 dBm -36.44 dB -16.43 dB
88,400 MHz 132,600 MHz 1.000 MHz 6.27722 GHz -57.73 dBm -53.34 dB -13.45 dB
132.600 MHz 200,000 MHz 1.000 MHz 6.28414 GHz -57.80 dBm -53.,41 dB -13.41 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BESOMIMO_Ant1_6385
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 15.04 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.97 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -127,200 MHz 1.000 MHz 6.25626 GHz -56,98 dBm -52,01 dB -12,01 dB
-127.200 MHz -84.800 MHz 1.000 MHz 6.25790 GHz -56.98 dBm -52.01dB -12.04 dB
-34.,800 MHz -43.400 MHz 1.000 MHz 6.34126 GHz -37.74 dBm -32,78 dB -12.71 dB
-43.400 MHz -42.400 MHz 1.000 MHz 6.34162 GHz -37.89 dBm -32.92 dB -13.32 dB
42,400 MHz 43,400 MHz 1.000 MHz 6.42838 GHz -38,72 dBm -33,75 dB -14,16 dB
43.400 MHz 84.800 MHz 1.000 MHz 6.42902 GHz -38.21 dBm -33.25dB -13.13 dB
84,800 MHz 127,200 MHz 1.000 MHz 6.51218 GHz -58,32 dBm -53,35 dB -13.36 dB
127.200 MHz 200,000 MHz 1.000 MHz 6.52318 GHz -58.23 dBm -53.27 dB -13.27 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.64 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -129,000 MHz 1.000 MHz 6.25366 GHz -57.94 dBm -53,30 dB -13,30 dB
-129.000 MHz -86.000 MHz 1.000 MHz 6.25622 GHz -58.16 dBm -53.52 dB -13.58 dB
-36,000 MHz -44.,000 MHz 1.000 MHz 6.34098 GHz -38.63 dBm -33,99 dB -13.99 dB
-44.000 MHz -43.000 MHz 1.000 MHz 6.34102 GHz -38.92 dBm -34.28 dB -14.68 dB
43,000 MHz 44,000 MHz 1.000 MHz 6.42898 GHz -39,42 dBm -34,78 dB -15.18 dB
44.000 MHz 86.000 MHz 1.000 MHz 6.42954 GHz -39.69 dBm -35.05 dB -14.95 dB
86,000 MHz 129,000 MHz 1.000 MHz 6.51362 GHz -58,49 dBm -53.85 dB -13.95 dB
129.000 MHz 200,000 MHz 1.000 MHz 6.52154 GHz -58,38 dBm -53.74 dB -13.74 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BESOMIMO_Antl_6465
Spectrum | |u%1|
Ref Level 9.96 dBm  Offset 14.96 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.29 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -126,600 MHz 1.000 MHz 5,33542 GHz -56,78 dBm -52,48 dB -12.48 dB
-126.600 MHz -84.400 MHz 1.000 MHz 6.33890 GHz -56.57 dBm -52.28 dB -12.42 dB
-834.,400 MHz -43.200 MHz 1.000 MHz 6.42162 GHz -37.75 dBm -33.46 dB -13.43 dB
-43.200 MHz -42.200 MHz 1.000 MHz 6.42182 GHz -38.74 dBm -34.44 dB -14.84 dB
42,200 MHz 43,200 MHz 1.000 MHz 6.50818 GHz -36,63 dBm -32,33 dB -12.73 dB
43.200 MHz 84.400 MHz 1.000 MHz 6.50826 GHz -36.48 dBm -32.19 dB -12.17 dB
84,400 MHz 126,600 MHz 1.000 MHz 6.59150 GHz -58,39 dBm -54,10 dB -14,12 dB
126.600 MHz 200,000 MHz 1.000 MHz 6.59986 GHz -58.11 dBm -53.82 dB -13.82 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.04 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -128,400 MHz 1.000 MHz 5,33542 GHz -57.75 dBm 52,71 dB -12.71 dB
-128.400 MHz -85.600 MHz 1.000 MHz 6.33674 GHz -57.71 dBm -52.67 dB -12.71 dB
-85.600 MHz -43,800 MHz 1.000 MHz 6.42082 GHz -39.27 dBm -34,22 dB -14,15 dB
-43.800 MHz -42.800 MHz 1.000 MHz 6.42122 GHz -39.85 dBm -34.81dB -15.21 dB
42,800 MHz 43,800 MHz 1.000 MHz 5,50878 GHz -39,12 dBm -34.08 dB -14.48 dB
43.800 MHz 85.600 MHz 1.000 MHz 6.50886 GHz -37.07 dBm -32.03 dB -12.01 dB
85,600 MHz 128,400 MHz 1.000 MHz 6.59314 GHz -59.14 dBm -54,10 dB -14,17 dB
128.400 MHz 200,000 MHz 1.000 MHz 5,59974 GHz -58,98 dBm -53.94 dB -13.94 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BES8OMIMO_Ant1_6545
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Spectrum |

(=)

Ref Level
Count 100/100

10.00 dBm

Offset 15.00 dB

Mode Auto Sweep

@ 1Rm View

Limit ¢heck
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-70 dBm

-80 dBm

CF 6.545 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Date: 20.DEC.2023

18:54:22

Peak Power -4.93 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -129,000 MHz 1.000 MHz 6.41550 GHz -54.21 dBm -49.,28 dB -9.28 dB
-129.000 MHz -86.000 MHz 1.000 MHz 6.41674 GHz -54.17 dBm -49.23 dB -9.44 dB
-86.000 MHz -44.,000 MHz 1.000 MHz 6.50086 GHz -37.27 dBm -32,34 dB -12,31 dB
-44.000 MHz -43.000 MHz 1.000 MHz 6.50102 GHz -38.05 dBm -33.11dB -13.52 dB
43,000 MHz 44,000 MHz 1.000 MHz 6.58898 GHz -38.89 dBm -33,96 dB -14,36 dB
44,000 MHz 86,000 MHz 1.000 MHz 6.58902 GHz -37.99 dBm -33.06 dB -13.06 dB
86,000 MHz 129,000 MHz 1.000 MHz 6.67394 GHz -58.48 dBm -53.55 dB -13.56 dB
129,000 MHz 200,000 MHz 1.000 MHz 6.67446 GHz -58,47 dBm -53,54 dB -13.54 dB
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s=aranas. FCC RF Test Report Report No. : FR3NO102E

11BESOMIMO_Ant1_6625

Spectrum | |u%1|
Ref Level 9.88 dBm Offset 14.88 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
-10 dBm i [ ! i
-20 dBm ‘
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-40 dBm — \ —
-50 dBm " — e
-607dem
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.63 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 6.49006 GHz -55.64 dBm -51,02 dB -11.02 dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.49366 GHz -55.85 dBm -51.22dB -11.24 dB
-837.600 MHz -44.,800 MHz 1.000 MHz 6.57994 GHz -40,73 dBm -36,11 dB -16.06 dB
-44.800 MHz -43.800 MHz 1.000 MHz 6.58022 GHz -39.73 dBm -35.10 dB -15.50 dB
43,800 MHz 44,800 MHz 1.000 MHz 5.66978 GHz -40,82 dBm -36,19 dB -16.59 dB
44,800 MHz 87.600 MHz 1.000 MHz 6.66986 GHz -40.36 dBm -35.74 dB -15.73 dB
87.600 MHz 131,400 MHz 1.000 MHz 6.75602 GHz -57,39 dBm -52,76 dB -12,87 dB
1231.400 MHz 200,000 MHz 1.000 MHz 6.77238 GHz -57.43 dBm -52.80 dB -12.80 dB
I I T

Date: 20.DEC.2023 18:55:14

11BESBOMIMO_Ant2_6625

Spectrum | |:%l|
Ref Level 10.00 dém  Offset 15.04 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRr==28
-10 dBm f[F' \\
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-60 dBm
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.57 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -125,400 MHz 1.000 MHz 6.49954 GHz -54.,93 dBm -50,37 dB -10,37 dB
-125.400 MHz -83.600 MHz 1.000 MHz 6.49994 GHz -55.02 dBm -50.45 dB -10.55 dB
-33.600 MHz -42,800 MHz 1.000 MHz 6.58166 GHz -38.57 dBm -34,01 dB -13.90 dB
-42.800 MHz -41.800 MHz 1.000 MHz 6.58222 GHz -39.26 dBm -34.69 dB -15.09 dB
41,800 MHz 42,800 MHz 1.000 MHz 5.66778 GHz -37.96 dBm -33,39 dB -13.79 dB
42.800 MHz 83.600 MHz 1.000 MHz 6.66782 GHz -35.50 dBm -30.93 dB -10.93 dB
83,600 MHz 125,400 MHz 1.000 MHz 6.75018 GHz -59,25 dBm -54.68 dB -14.75 dB
125.400 MHz 200,000 MHz 1.000 MHz 6.75062 GHz -59,31 dBm -54,74 dB -14.74 dB
i ) QERRRRRED W
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BESOMIMO_Ant1_6705

Spectrum |

(=)

Count 100/100

Ref Level 39.71 dBm

Offset 14.71 dB

Mode Auto Sweep

@ 1Rm View

Limit ¢heck
=26
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PAS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.705 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -4.77 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -132,600 MHz 1.000 MHz 6.57234 GHz -56.04 dBm -51,28 dB -11.28 dB
-132.600 MHz -88.400 MHz 1.000 MHz 6.57242 GHz -55.92 dBm -51.15dB -11.15dB
-38,400 MHz -45.200 MHz 1.000 MHz 6.65918 GHz -41,03 dBm -36,26 dB -16.14 dB
-45.200 MHz -44.200 MHz 1.000 MHz 6.65982 GHz -41.40 dBm -36.63 dB -17.03 dB
44,200 MHz 45,200 MHz 1.000 MHz 6.75010 GHz -41,32 dBm -36,55 dB -18.55 dB
45.200 MHz 88.400 MHz 1.000 MHz 6.75054 GHz -40.77 dBm -36.01dB -15.94 dB
88,400 MHz 132,600 MHz 1.000 MHz 6.83690 GHz -57.27 dBm -52,51 dB -12.70 dB
132.600 MHz 200,000 MHz 1.000 MHz 6.84770 GHz -56.98 dBm -52.21dB -12.21 dB
I ] QAR
Date: 20.DEC.2023 18:56:55
11BESOMIMO_Ant2_6705
Spectrum | |:%l|
Ref Level 9.89 dBm Offset 14.89 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRr==28
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10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -4.25 dBm RBW 1.000 MHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -127,200 MHz 1.000 MHz 6.57614 GHz -55.91 dBm 51,67 dB -11.67 dB
-127.200 MHz -84.800 MHz 1.000 MHz 6.57798 GHz -55.95 dBm -51.71dB -11.76 dB
-84.800 MHz -43,400 MHz 1.000 MHz 6.66110 GHz -37.53 dBm -33.29 dB -13,19 dB
-43.400 MHz -42,400 MHz 1.000 MHz 6.66174 GHz -35.63 dBm -31.38 dB -14.18 dB
42,400 MHz 43,400 MHz 1.000 MHz 6.74838 GHz -38.31 dBm -34.,06 dB -14.46 dB
43.400 MHz 84,800 MHz 1.000 MHz 6.74846 GHz -37.50 dBm -33.25 dB -13.24 dB
84,800 MHz 127,200 MHz 1.000 MHz 6.83202 GHz -58.84 dBm -54.59 dB -14.64 dB
127.200 MHz 200,000 MHz 1.000 MHz 6.83338 GHz -58.63 dBm -54,39 dB -14,39 dB

i J QERRRRRED W

Date: 20.DEC.2023

18:5

S

4

7

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2023SG885GWF

Page Number

: A2-445 of 462



SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BESOMIMO_Antl_6785
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 1523 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
-10 dBm !—f_— ‘l
-20 dBm /! ‘\
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-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.25dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -130,200 MHz 1.000 MHz 6.64858 GHz -56,26 dBm -52,01 dB -12,01 dB
-130.200 MHz -86.800 MHz 1.000 MHz 6.65494 GHz -56.36 dBm -52.11dB -12.15 dB
-36,800 MHz -44.400 MHz 1.000 MHz 6.74026 GHz -38.60 dBm -34,35 dB -14,28 dB
-44.400 MHz -43.400 MHz 1.000 MHz 6.74062 GHz -39.27 dBm -35.02 dB -15.42 dB
43,400 MHz 44,400 MHz 1.000 MHz 6.82938 GHz -40,04 dBm -35,79 dB -16.19 dB
44,400 MHz 86.800 MHz 1.000 MHz 6.82954 GHz -38.09 dBm -33.84 dB -13.81 dB
86,800 MHz 130,200 MHz 1.000 MHz 6.91450 GHz -56,21 dBm -51,95 dB -12,15 dB
1230.200 MHz 200,000 MHz 1.000 MHz 6.92142 GHz -56.08 dBm -51.83 dB -11.83 dB
)i J ARRRRREED o
Date: 20.DEC.2023 18:58:37
11BESOMIMO_Ant2_6785
Spectrum | |:%l|
Ref Level 10.00 dBm  Offset 15.34 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRr==28
-10 dBm ; [ a
-20 dBm ] ‘
-30 dBm /_ —— ~—— _\
-40 dBm —! j \ =
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-70 dBm
-80 dBm
CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.50dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -131,400 MHz 1.000 MHz 6.65354 GHz -54,10 dBm -49,60 dB -9.60 dB
-131.400 MHz -87.600 MHz 1.000 MHz 6.65434 GHz -53.90 dBm -49.41 dB -9.61dB
-837.600 MHz -44.,800 MHz 1.000 MHz 6.73962 GHz -40,33 dBm -35.83 dB -15.72 dB
-44.800 MHz -43.800 MHz 1.000 MHz 6.74022 GHz -40.62 dBm -36.12 dB -16.52 dB
43,800 MHz 44,800 MHz 1.000 MHz 5.82974 GHz -40,93 dBm -36,43 dB -17.63 dB
44,800 MHz 87.600 MHz 1.000 MHz 6.82986 GHz -40.22 dBm -35.72 dB -15.71 dB
87.600 MHz 131,400 MHz 1.000 MHz 6.91618 GHz -57.87 dBm -53.37 dB -13.43 dB
131.400 MHz 200,000 MHz 1.000 MHz 6.95362 GHz -57.57 dBm -53.07 dB -13.07 dB
1 ] CHRRRED e
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BES8OMIMO_Ant1_6865

Spectrum |

(=)

Count 100/100

Ref Level 10.00 dBm

Offset

15.48 dB Mode Auto Sweep

@ 1Rm View

Limit ¢heck
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CF 6.865 GHz

10001 pts

Span 400.0 MHz

Spectrum Emissio

n Mask

Standard: None

Peak Power -5.08 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -134.400 MHz 1.000 MHz 6.72798 GHz -58,08 dBm -52,99 dB -12,99 dB
-134.400 MHz -89.600 MHz 1.000 MHz 6.73078 GHz -58.29 dBm -53.20 dB -13.25 dB
-39.600 MHz -45.,800 MHz 1.000 MHz 6.81914 GHz -42,47 dBm -37,39 dB -17.38 dB
-45.800 MHz -44.800 MHz 1.000 MHz 6.81922 GHz -43.56 dBm -38.48 dB -18.88 dB
44,800 MHz 45,800 MHz 1.000 MHz 5,91078 GHz -42,45 dBm -37.37 dB -17.77 dB
45.800 MHz 89.600 MHz 1.000 MHz 6.91134 GHz -40.87 dBm -35.79 dB -15.69 dB
89,600 MHz 134,400 MHz 1.000 MHz 6.99934 GHz -57.80 dBm -52,72 dB -12.73 dB
134.400 MHz 200,000 MHz 1.000 MHz 6.99990 GHz -57.88 dBm -52.80 dB -12.80 dB
)i J ARRRRREED o
Date: 20.DEC.2023 19:00:18
11BESOMIMO_Ant2_6865
Spectrum | |:%l|
Ref Level 10.00 dém  Offset 15.61 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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Spectrum Emission Mask

Standard: None

Peak Power -5.66 dBm RBW 1.000 MHz

Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |

-200.000 MHz -132.000 MHz 1.000 MHz 6.67618 GHz -57.30 dBm -51,64 dB -11.64 dB

-132.000 MHz -88.000 MHz 1.000 MHz 6.73342 GHz -57.64 dBm -51.97 dB -12.09 dB

-88.000 MHz -45.000 MHz 1.000 MHz 5.81994 GHz -41,08 dBm -35.42 dB -15.40 dB

-45.000 MHz -44,000 MHz 1.000 MHz 6.82002 GHz -40.82 dBm -35.15 dB -15.55 dB

44,000 MHz 45,000 MHz 1.000 MHz 6.80998 GHz -41.,95 dBm -36,29 dB -16.69 dB

45.000 MHz 88,000 MHz 1.000 MHz 6.91042 GHz -41.15 dBm -35.48 dB -15.40 dB

88.000 MHz 132,000 MHz 1.000 MHz 6.99686 GHz -58.46 dBm -52,79 dB -12,83 dB

132,000 MHz 200,000 MHz 1.000 MHz 5.99794 GHz -58.41 dBm -52,75 dB -12,75 dB
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saroniis. FCC RF Test Report

Report No. : FR3NO0102E

11BESOMIMO_Ant1_6945

Date: 20.DEC.2023 19:01:58

Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 15.28 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
-10 dBm | }
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-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.30 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -135,000 MHz 1.000 MHz 5,80942 GHz -58,08 dBm -52,79 dB -12.79 dB
-135.000 MHz -00.000 MHz 1.000 MHz 6.81022 GHz -58.06 dBm -52.76 dB -12.82 dB
-90,000 MHz -46.,000 MHz 1.000 MHz 6.89894 GHz -43,59 dBm -38,29 dB -18.28 dB
-46.000 MHz -45.,000 MHz 1.000 MHz 6.89902 GHz -42.71 dBm -37.41dB -17.81 dB
45,000 MHz 46,000 MHz 1.000 MHz 6.99082 GHz -40,72 dBm -35,42 dB -19.02 dB
46.000 MHz 90.000 MHz 1.000 MHz 6.99110 GHz -41.88 dBm -36.58 dB -16.56 dB
90,000 MHz 135,000 MHz 1.000 MHz 7.07930 GHz -60,70 dBm -55,40 dB -15.58 dB
135.000 MHz 200,000 MHz 1.000 MHz 7.08114 GHz -60.78 dBm -55.48 dB -15.48 dB
I ] QAR

11BESBOMIMO_Ant2_6945

Date: Z0.DEC.2023 19:02:46

Spectrum | |:%l|
Ref Level 10.00 dBm  Offset 1543 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBRr==28
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-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.75dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -129,000 MHz 1.000 MHz 5.81574 GHz -56.69 dBm -51.94 dB -11.94 dB
-129.000 MHz -86.000 MHz 1.000 MHz 6.81626 GHz -56.75 dBm -52.00 dB -12.07 dB
-36,000 MHz -44.,000 MHz 1.000 MHz 5,90074 GHz -40,24 dBm -35,49 dB -15.44 dB
-44.000 MHz -43.000 MHz 1.000 MHz 6.90102 GHz -40.81 dBm -36.06 dB -16.46 dB
43,000 MHz 44,000 MHz 1.000 MHz 6.98894 GHz -38,38 dBm -33.63 dB -14,83 dB
44.000 MHz 86.000 MHz 1.000 MHz ©6.98902 GHz -39.07 dBm -34.32 dB -14.32 dB
86,000 MHz 129,000 MHz 1.000 MHz 7.07386 GHz -61,15 dBm -56,40 dB -16.43 dB
129.000 MHz 200,000 MHz 1.000 MHz 7.08386 GHz -61.04 dBm -56,29 dB -16.29 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BESOMIMO_Antl_7025
Spectrum | |u%1|
Ref Level 10.00 dBm  Offset 1517 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
0 dBfr==28
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-20 dBm ) L\
-30 dBm
]
-40 dBm — / \
-50 dBm > %
=a=mei=ly| /_‘m
-70 dBm
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.91 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -135,600 MHz 1.000 MHz 6.88926 GHz -57,70 dBm 51,79 dB -11.79 dB
-135.600 MHz -00.400 MHz 1.000 MHz ©6.88946 GHz -57.86 dBm -51.95dB -11.96 dB
-90.400 MHz -46.200 MHz 1.000 MHz 5,93570 GHz -51,62 dBm -45,71 dB -17.91 dB
-46.200 MHz -45.200 MHz 1.000 MHz 6.97882 GHz -44.39 dBm -38.48 dB -18.88 dB
45,200 MHz 46,200 MHz 1.000 MHz 7.07118 GHz -45,06 dBm -39,15 dB -19.55 dB
46.200 MHz 90.400 MHz 1.000 MHz 7.07122 GHz -44.05 dBm -38.14 dB -18.14 dB
90,400 MHz 135,600 MHz 1.000 MHz 7.15930 GHz -60,55 dBm -54.64 dB -14,98 dB
135.600 MHz 200,000 MHz 1.000 MHz 7.16486 GHz -60.52 dBm -54.61 dB -14.61 dB
)i J ARRRRREED o
Date: 20.DEC.2023 19:03:38
11BESOMIMO_Ant2_7025
Spectrum | |:%l|
Ref Level 10.00 dBm  Offset 15.29 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PASS
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-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.28 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-200,000 MHz -130,800 MHz 1.000 MHz 6.89158 GHz -58,19 dBm -52,91 dB -12,91 dB
-130.800 MHz -87.200 MHz 1.000 MHz ©6.89430 GHz -58.25 dBm -52.97 dB -13.00 dB
-837.200 MHz -44.,600 MHz 1.000 MHz 6.98014 GHz -40,60 dBm -35,33 dB -15.28 dB
-44.600 MHz -43.600 MHz 1.000 MHz 6.98042 GHz -41.49 dBm -36.21dB -16.61 dB
43,600 MHz 44,600 MHz 1.000 MHz 7.06954 GHz -41,70 dBm -36,42 dB -17.62 dB
44,600 MHz 87.200 MHz 1.000 MHz 7.07006 GHz -42.00 dBm -36.73 dB -16.64 dB
87.200 MHz 130,800 MHz 1.000 MHz 7.15566 GHz -61,45 dBm -56.17 dB -16.21 dB
130,800 MHz 200,000 MHz 1.000 MHz 7.17274 GHz 651,25 dBm -55.97 dB -15.97 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE160MIMO_Antl_6025
Spectrum | u%r:
Ref Level 4.64 dBm Offset 14.64 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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-10 dBm
-20 dBm
-30 dBm } l\
-40 dBm =
h—"‘hj
-50 dém _,,.—/"‘ _\"\
P T ———
-70 dBm
-80 dBm
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.14 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -268,800 MHz 3,000 MHz 5.75608 GHz -55,63 dBm -51,49 dB -11.49 dB
-268.800 MHz -179,200 MHz 3.000 MHz 5.75688 GHz -55.48 dBm -51.34 dB -11.43 dB
-179.200 MHz -90.,600 MHz 3.000 MHz 5.87241 GHz -43,91 dBm -39.77 dB -14,17 dB
-90.600 MHz -89.600 MHz 3.000 MHz 5.93444 GHz -40.47 dBm -36.33 dB -17.17 dB
89,600 MHz 90,600 MHz 3.000 MHz 6.11556 GHz -39.77 dBm -35.63 dB -16.46 dB
90.600 MHz 179,200 MHz 3.000 MHz 6.20048 GHz -43.97 dBm -39.82 dB -12.16 dB
179.200 MHz 268,800 MHz 3.000 MHz 6.29296 GHz -55,85 dBm 51,71 dB -11.83 dB
268.800 MHz 400,000 MHz 3.000 MHz 6.29792 GHz -55.89 dBm -51.75 dB -11.75 dB
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Date: 14.JAN.2024 14:41:59
11BE160MIMO_Ant2_6025
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Ref Level 4.81 dém  Offset 14.81 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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-0 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.67 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -264,000 MHz 3,000 MHz 5.75960 GHz -52,17 dBm -49,50 dB -9.50 dB
-264.000 MHz -176.000 MHz 3.000 MHz 5.76104 GHz -52.21 dBm -49.54 dB -8.54 dB
-176.,000 MHz -89.,000 MHz 3.000 MHz 5.85064 GHz -47 .45 dBm -44.,78 dB -16.93 dB
-89.000 MHz -88.000 MHz 3.000 MHz 5.93604 GHz -40.58 dBm -37.91dB -18.74 dB
88,000 MHz 89,000 MHz 3.000 MHz 6.11396 GHz -42,60 dBm -39,93 dB -20.76 dB
89.000 MHz 176.000 MHz 3.000 MHz 6.19776 GHz -48.09 dBm -45.41 dB -17.71 dB
176.000 MHz 264,000 MHz 3.000 MHz 6.28712 GHz -53,76 dBm -51,08 dB -11.34 dB
264,000 MHz 400,000 MHz 3,000 MHz 5,29040 GHz -54,01 dBm -51,33 dB -11,33 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE160MIMO_Antl_6185
Spectrum | u%r:
Ref Level 4.67 dBm  Offset 14.67 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -3.57 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -265,200 MHz 3,000 MHz 5.91216 GHz -51,79 dBm -48,22 dB -8.22 dB
-265.200 MHz -176,800 MHz 3.000 MHz 5.91992 GHz -52.13 dBm -48.56 dB -8.58 dB
-176,800 MHz -89.400 MHz 3.000 MHz 6.01568 GHz -49,18 dBm -45,61 dB -18.29 dB
-89.400 MHz -88.400 MHz 3.000 MHz 6.09564 GHz -43.40 dBm -39.83 dB -20.67 dB
88,400 MHz 89,400 MHz 3.000 MHz 6.27436 GHz -41,79 dBm -38.21 dB -19.05 dB
89.400 MHz 176,800 MHz 3.000 MHz 6.36136 GHz -49.55 dBm -45.98 dB -18.02 dB
176.800 MHz 265,200 MHz 3.000 MHz 5,44976 GHz -54,36 dBm -50,79 dB -10.85 dB
265,200 MHz 400,000 MHz 3.000 MHz 6.45224 GHz -54.36 dBm -50.79 dB -10.79 dB
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Ref Level 4.79 dBm  Offset 14.79 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.40 dBm RBW 3.000 MHz
Range Low Range U RBW Frequenc Power Abs Power Re ALimit
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-400,000 MHz -267,600 MHz 3,000 MHz 5.91016 GHz -50.83 dBm -47.,43 dB -7.43 dB
-267.600 MHz -178.,400 MHz 3.000 MHz 5.91744 GHz -51.07 dBm -47.66 dB -7.67 dB
-178.,400 MHz -90.200 MHz 3.000 MHz 6.00920 GHz -48,00 dBm -44.,60 dB -16.84 dB
-90.200 MHz -89.200 MHz 3.000 MHz 6.09484 GHz -43.91 dBm -40.51 dB -21.34 dB
89,200 MHz 90,200 MHz 3.000 MHz 6.27516 GHz -43,47 dBm -40.,07 dB -20,90 dB
90.200 MHz 178.400 MHz 3.000 MHz ©6.35480 GHz -47.82 dBm -44.42 dB -17.20 dB
178.400 MHz 267,600 MHz 3.000 MHz 6.45136 GHz -53.62 dBm -50,22 dB -10.38 dB
267,600 MHz 400,000 MHz 3,000 MHz 6.45352 GHz -53,70 dBm -50,30 dB -10,30 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE160MIMO_Antl_6345
Spectrum | u%:t
Ref Level 4.82 dBm  Offset 14.832 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.34 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -262,800 MHz 3,000 MHz 6.07984 GHz -55,05 dBm -50,71 dB -10.71 dB
-262.800 MHz -175,200 MHz 3.000 MHz 6.08280 GHz -55.13 dBm -50.79 dB -10.87 dB
-175.200 MHz -88,600 MHz 3.000 MHz 6.25636 GHz -42,05 dBm -37.71dB -17.70 dB
-88.600 MHz -87.600 MHz 3.000 MHz 6.25644 GHz -42.92 dBm -38.58 dB -19.41 dB
87.600 MHz 88.600 MHz 3.000 MHz 6.43356 GHz -43,21 dBm -38.87 dB -19.70 dB
88.600 MHz 175,200 MHz 3.000 MHz 6.43380 GHz -43.04 dBm -38.70 dB -18.68 dB
175.200 MHz 262,800 MHz 3.000 MHz 6.60616 GHz -56,90 dBm -52,56 dB -12.79 dB
262,800 MHz 400,000 MHz 3.000 MHz 6.60792 GHz -56.91 dBm -52.57 dB -12.57 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.91 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -264,000 MHz 3,000 MHz 6.07896 GHz -55,10 dBm -51,19 dB -11,19 dB
-264.000 MHz -176.000 MHz 3.000 MHz 6.08168 GHz -55.21 dBm -51.30 dB -11.39 dB
-176.,000 MHz -89.,000 MHz 3.000 MHz 6.16952 GHz -51,36 dBm -47 .45 dB -19,50 dB
-89.000 MHz -88.000 MHz 3.000 MHz 6.25604 GHz -42.85 dBm -38.94 dB -19.77 dB
88,000 MHz 89,000 MHz 3.000 MHz 6.43396 GHz -43,85 dBm -39.94 dB -20.77 dB
89.000 MHz 176.000 MHz 3.000 MHz 6.43444 GHz -43.59 dBm -39.68 dB -19.64 dB
176.000 MHz 264,000 MHz 3.000 MHz 6.60824 GHz -56,89 dBm -52,98 dB -13.08 dB
264,000 MHz 400,000 MHz 3,000 MHz 6.61088 GHz -56,96 dBm -53,05 dB -13.05 dB
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11BE160MIMO_Antl_6505

Spectrum | u%r:
Ref Level 4.85 dBm  Offset 14.85 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.94 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -270,000 MHz 3,000 MHz 6.23496 GHz -53,72 dBm -49,79 dB -9,79 dB
-270.000 MHz -180.000 MHz 3.000 MHz 6.23520 GHz -53.56 dBm -49.63 dB -9.65 dB
-180.000 MHz -91.,000 MHz 3.000 MHz 5,35377 GHz -42,65 dBm -38,71 dB -13,30 dB
-91.000 MHz -00.000 MHz 3.000 MHz 6.41404 GHz -39.63 dBm -35.69 dB -16.53 dB
90,000 MHz 91.000 MHz 3.000 MHz 6.59596 GHz -41,10 dBm -37.,16 dB -17.99 dB
91.000 MHz 180,000 MHz 3.000 MHz 6.67199 GHz -46.58 dBm -42.65 dB -15.82 dB
180.000 MHz 270,000 MHz 3.000 MHz 6.77408 GHz -57.34 dBm -53,40 dB -13.53 dB
270.000 MHz 400,000 MHz 3.000 MHz 6.77696 GHz -57.29 dBm -53.35 dB -13.35 dB
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Ref Level 4.89 dBm Offset 14.89 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.80 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -266,400 MHz 3,000 MHz 6.23520 GHz -55,08 dBm -51,28 dB -11.28 dB
-266.400 MHz -177.600 MHz 3.000 MHz 6.23984 GHz -54.89 dBm -51.09 dB -11.26 dB
-177.600 MHz -89.800 MHz 3.000 MHz 6.34921 GHz -42,86 dBm -39,06 dB -13.05 dB
-89.800 MHz -88.800 MHz 3.000 MHz 6.41524 GHz -39.18 dBm -35.38 dB -16.22 dB
88,800 MHz 89,800 MHz 3.000 MHz 5,59476 GHz -40,53 dBm -36.74 dB -17.57 dB
89.800 MHz 177,600 MHz 3.000 MHz 6.67312 GHz -46.51 dBm -42.72 dB -15.58 dB
177.600 MHz 266,400 MHz 3.000 MHz 6.77088 GHz -59,21 dBm -55,42 dB -15.49 dB
266,400 MHz 400,000 MHz 3,000 MHz 6.77208 GHz -59,18 dBm -55,38 dB -15,38 dB
T e —
1 ] W e

Date: 14.JAN.2024 14:44:35

Sporton International Inc. (Kunshan) Page Number 1 A2-453 of 462
TEL : +86-512-57900158
FCC ID: XMR2023SG885GWF



s=aranas. FCC RF Test Report Report No. : FR3NO102E

11BE160MIMO_Antl_6665

Spectrum | u%:t
Ref Level 4.76 dBm  Offset 14.76 dB Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.93 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -268,800 MHz 3,000 MHz 6.39032 GHz -50.67 dBm -46,73 dB -6.74 dB
-268.800 MHz -179,200 MHz 3.000 MHz 6.39792 GHz -50.59 dBm -46.66 dB -6.89 dB
-179.200 MHz -90.,600 MHz 3.000 MHz 5,48872 GHz -47,26 dBm -43,33 dB -15.60 dB
-90.600 MHz -89.600 MHz 3.000 MHz 6.57444 GHz -45.50 dBm -41.57 dB -22.40 dB
89,600 MHz 90,600 MHz 3.000 MHz 6.75556 GHz -43,74 dBm -39.81 dB -20.64 dB
90.600 MHz 179,200 MHz 3.000 MHz 6.84416 GHz -49.69 dBm -45.76 dB -17.77 dB
179.200 MHz 268,800 MHz 3.000 MHz 6.93360 GHz -53,80 dBm -49.87 dB -9.89 dB
268.800 MHz 400,000 MHz 3.000 MHz 6.93464 GHz -53.71 dBm -49.78 db -2.78 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.50 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -262,800 MHz 3,000 MHz 5,40176 GHz -49,86 dBm -46,36 dB -6.36 dB
-262.800 MHz -175,200 MHz 3.000 MHz 6.40384 GHz -49.81 dBm -46.31 dB -6.54 dB
-175.200 MHz -88,600 MHz 3.000 MHz 6.49936 GHz -39,29 dBm -35,79 dB -8.67 dB
-88.600 MHz -87.600 MHz 3.000 MHz 6.57644 GHz -37.36 dBm -33.86 dB -14.69 dB
87.600 MHz 88.600 MHz 3.000 MHz 6.75356 GHz -39,70 dBm -36,20 dB -17.03 dB
88.600 MHz 175,200 MHz 3.000 MHz 6.81999 GHz -45.14 dBm -41.63 dB -15.50 dB
175.200 MHz 262,800 MHz 3.000 MHz 5,92544 GHz -56,56 dBm -53.06 dB -13,39 dB
262,800 MHz 400,000 MHz 3,000 MHz 6.92912 GHz -56,80 dBm -53,30 dB -13,30 dB
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FCC RF Test Report

Report No. : FR3NO0102E

11BE160MIMO_Antl_6825

Spectrum |
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Ref Level 5.00 dBm
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Spectrum Emission Mask

Standard: None

Peak Power -3.86 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -267,600 MHz 3,000 MHz 5,55576 GHz -53,30 dBm -49.44 dB -9.44 dB
-267.600 MHz -178.,400 MHz 3.000 MHz 6.55824 GHz -53.13 dBm -49.26 dB -9.37 dB
-178.,400 MHz -90.200 MHz 3.000 MHz 5.65248 GHz -42,88 dBm -39,01 dB -11.55 dB
-90.200 MHz -89.200 MHz 3.000 MHz 6.73484 GHz -39.04 dBm -35.18 dB -16.01 dB
89,200 MHz 90,200 MHz 3.000 MHz 6.91516 GHz -41,92 dBm -38.06 dB -18.89 dB
90.200 MHz 178.400 MHz 3.000 MHz 6.99528 GHz -47.73 dBm -43.86 dB -16.60 dB
178.400 MHz 267,600 MHz 3.000 MHz 7.09128 GHz -58.46 dBm -54.60 dB -14.78 dB
267.600 MHz 400,000 MHz 3.000 MHz 7.09512 GHz -58.59 dBm -54.73 dB -14.73 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.78 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -265,200 MHz 3,000 MHz 5,55944 GHz -50.06 dBm -46,28 dB -6.28 dB
-265.200 MHz -176,800 MHz 3.000 MHz 6.56024 GHz -50.13 dBm -46.34 dB -6.40 dB
-176,800 MHz -89.400 MHz 3.000 MHz 6.65560 GHz -39,80 dBm -36,01 dB -8.69 dB
-89.400 MHz -88.400 MHz 3.000 MHz 6.73564 GHz -37.68 dBm -33.90 dB -14.73 dB
88,400 MHz 89,400 MHz 3.000 MHz 6.91436 GHz -39,38 dBm -35,60 dB -16.43 dB
89.400 MHz 176,800 MHz 3.000 MHz 6.98263 GHz -44.02 dBm -40.24 dB -13.99 dB
176.800 MHz 265,200 MHz 3.000 MHz 7.01032 GHz -47.,48 dBm -43,69 dB -14,54 dB
265,200 MHz 400,000 MHz 3,000 MHz 7.09504 GHz -58,50 dBm -54,72 dB -14.72 dB
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11BE160MIMO_Antl_6985
Spectrum | u%r:
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Spectrum Emission Mask Standard: None
Peak Power -4.58 dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -265,200 MHz 3,000 MHz 5,71976 GHz -54.66 dBm -50,08 dB -10.08 dB
-265.200 MHz -176,800 MHz 3.000 MHz 6.72024 GHz -54.68 dBm -50.10 dB -10.16 dB
-176,800 MHz -89.400 MHz 3.000 MHz 6.80968 GHz -48,94 dBm -44,35 dB -16.49 dB
-89.400 MHz -88.400 MHz 3.000 MHz 6.89564 GHz -43.81 dBm -39.23 dB -20.06 dB
88,400 MHz 89,400 MHz 3.000 MHz 7.07436 GHz -45,16 dBm -40,58 dB -21.41 dB
89.400 MHz 176,800 MHz 3.000 MHz 7.07468 GHz -45.08 dBm -40.50 dB -20.48 dB
176.800 MHz 265,200 MHz 3.000 MHz 7.24928 GHz -57.74 dBm -53,16 dB -13.29 dB
265,200 MHz 400,000 MHz 3.000 MHz 7.25512 GHz -57.82 dBm -53.24 dB -13.24 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.01dBm RBW 3.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-400,000 MHz -265,200 MHz 3,000 MHz 6.71592 GHz -53,28 dBm -49.,27 dB -9.27 dB
-265.200 MHz -176,800 MHz 3.000 MHz 6.71992 GHz -53.58 dBm -49.57 dB -2.58 dB
-176,800 MHz -89.400 MHz 3.000 MHz 6.81400 GHz -50,34 dBm -46,33 dB -18.86 dB
-89.400 MHz -88.400 MHz 3.000 MHz 6.89564 GHz -43.94 dBm -39.93 dB -20.76 dB
88,400 MHz 89,400 MHz 3.000 MHz 7.07436 GHz -44.,66 dBm -40,65 dB -21.48 dB
89.400 MHz 176,800 MHz 3.000 MHz 7.07444 GHz -44.16 dBm -40.15 dB -20.15 dB
176.800 MHz 265,200 MHz 3.000 MHz 7.24968 GHz -57,15 dBm -53.14 dB -13.21 dB
265,200 MHz 400,000 MHz 3,000 MHz 7.25144 GHz -57.09 dBm -53.07 dB -13.07 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.28 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -508,800 MHz 5.000 MHz 5.59380 GHz -47,16 dBm -42,88 dB -2,88 dB
-508.800 MHz -339,200 MHz 5.000 MHz 5.59700 GHz -47.39 dBm -43.11 dB -3.16 dB
-339.200 MHz -170,600 MHz 5.000 MHz 5.76660 GHz -39,82 dBm -35,53 dB -7.57 dB
-170.600 MHz -169.600 MHz 5.000 MHz 5.93490 GHz -43.05 dBm -38.77 dB -18.77 dB
169.600 MHz 170,600 MHz 5.000 MHz 6.27510 GHz -43,41 dBm -39,12 dB -19.12 dB
170.600 MHz 339,200 MHz 5.000 MHz 6.41931 GHz -37.71 dBm -33.42 dB -6.61 dB
339,200 MHz 508,800 MHz 5.000 MHz 6.49300 GHz -39,90 dBm -35,62 dB -4,16 dB
508.800 MHz 800,000 MHz 5.000 MHz 6.61460 GHz -51.10 dBm -46.82 dB -6.82 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.50 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -508,800 MHz 5.000 MHz 5.58580 GHz -46,71 dBm -43,21 dB -3.21dB
-508.800 MHz -339,200 MHz 5.000 MHz 5.62420 GHz -42.75 dBm -39.25 dB -1.23dB
-339.200 MHz -170,600 MHz 5.000 MHz 5.76660 GHz -40,36 dBm -36.86 dB -8.90 dB
-170.600 MHz -169.600 MHz 5.000 MHz 5.93490 GHz -42.54 dBm -39.04 dB -19.04 dB
169.600 MHz 170,600 MHz 5.000 MHz 6.27510 GHz -43,17 dBm -39.67 dB -19.67 dB
170.600 MHz 339,200 MHz 5.000 MHz ©6.42092 GHz -38.06 dBm -34.56 dB -7.67 dB
339,200 MHz 508,800 MHz 5.000 MHz 6.49780 GHz -40,08 dBm -36.57 dB -4.78 dB
508,800 MHz 800,000 MHz 5.000 MHz 6.61460 GHz -51,25 dBm -47.,75 dB -7.75 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.86 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -506,400 MHz 5.000 MHz 5.75780 GHz -49,46 dBm -45,60 dB -5.60 dB
-506.400 MHz -337.600 MHz 5.000 MHz 5.83818 GHz -43.40 dBm -39.54 dB -5.19dB
-337.600 MHz -169,800 MHz 5.000 MHz 5.92821 GHz -40,70 dBm -36.84 dB -8.88 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.09570 GHz -45.83 dBm -41.97 dB -21.97 dB
168,800 MHz 169,800 MHz 5.000 MHz 6.43430 GHz -45,45 dBm -41,58 dB -21.58 dB
169.800 MHz 337.600 MHz 5.000 MHz 6.60179 GHz -42.57 dBm -38.71dB -10.75 dB
337.600 MHz 506,400 MHz 5.000 MHz 6.66610 GHz -45,86 dBm -42,00 dB -9.49 dB
506.400 MHz 800,000 MHz 5.000 MHz 6.77381 GHz -54.02 dBm -50.16 dB -10.16 dB
1 1 I

Date: 20.DEC.2023 20:02:33

11BE320MIMO_Ant2_6265

Spectrum | %:'
Ref Level 4.67 dém Offset 14.67 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
0 dphfmilfheck DARS
P<200 | ‘
-10 dBm - ‘
20 dBm J !
,“"’(7 7‘-1‘-‘,
-30 dBm e S
’/” ‘\“‘
-40 dBm ~ L_’/, —— =
-50 dBm ] |
60 dBm —
-70 dBm
-30 dBm
-0 dBm
CF 6.265 GHz 1001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
Peak Power -3.24 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -508,800 MHz 5.000 MHz 5.75540 GHz -49,19 dBm -45,95 dB -5.95dB
-508.800 MHz -339,200 MHz 5.000 MHz 5.78420 GHz -45.16 dBm -41.92 dB -3.90 dB
-339.200 MHz -170,600 MHz 5.000 MHz 5.94908 GHz -37.,35 dBm -34,11 dB -7.21dB
-170.600 MHz -169.600 MHz 5.000 MHz ©6.09490 GHz -43.35 dBm -40.10 dB -20.10 dB
169.600 MHz 170,600 MHz 5.000 MHz 6.43510 GHz -42,92 dBm -39,68 dB -19.68 dB
170.600 MHz 339,200 MHz 5.000 MHz 6.60019 GHz -42.58 dBm -39.33 dB -11.52 dB
339,200 MHz 508,800 MHz 5.000 MHz 6.74260 GHz -50,39 dBm -47,15 dB -9.35dB
508,800 MHz 800,000 MHz 5.000 MHz 6.77620 GHz -55.04 dBm -51,80 dB -11.80 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.42 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 5.91300 GHz -45,99 dBm -42,57 dB -2.57 dB
-511.200 MHz -340,800 MHz 5.000 MHz 5.91460 GHz -46.07 dBm -42.65 dB -2.71dB
-340,800 MHz -171,400 MHz 5.000 MHz 6.08501 GHz -42,40 dBm -38,98 dB -11.02 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 6.25410 GHz -44.84 dBm -41.42 dB -21.42 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.59590 GHz -45,60 dBm -42,18 dB -22,18 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.76499 GHz -43.15 dBm -39.72 dB -11.76 dB
340,800 MHz 511,200 MHz 5.000 MHz 5,93379 GHz -51.67 dBm -48,25 dB -8.42 dB
511.200 MHz 800,000 MHz 5.000 MHz 6.93861 GHz -51.80 dBm -48.38 dB -8.38 dB
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Spectrum Emission Mask Standard: None
Peak Power -3.15dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -506,400 MHz 5.000 MHz 5.90817 GHz -48.,67 dBm -45,52 dB -5.52 dB
-506.400 MHz -337.600 MHz 5.000 MHz 5.94673 GHz -44.82 dBm -41.66 dB -3.66 dB
-337.600 MHz -169,800 MHz 5.000 MHz 6.08821 GHz -41,27 dBm -38,12 dB -10.16 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.25570 GHz -44.86 dBm -41.71dB -21.71 dB
168,800 MHz 169,800 MHz 5.000 MHz 6.59430 GHz -46,62 dBm -43,47 dB -23.47 dB
169.800 MHz 337.600 MHz 5.000 MHz 6.73920 GHz -46.00 dBm -42.85 dB -15.97 dB
337.600 MHz 506,400 MHz 5.000 MHz 6.90327 GHz -50.87 dBm -47,72 dB -9.72 dB
506,400 MHz 800,000 MHz 5.000 MHz 6.93381 GHz -54.,96 dBm -51,81 dB -11.81 dB
T e
i ] QERRRRRED W

Date: Z0.DEC.2023 20:03:46

Sporton International Inc. (Kunshan) Page Number 1 A2-459 of 462
TEL : +86-512-57900158
FCC ID: XMR2023SG885GWF



SPORTON LAB.

FCC RF Test Report

Report No. : FR3NO0102E

11BE320MIMO_Ant1_6585

Spectrum | u%r:
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Spectrum Emission Mask Standard: None
Peak Power -3.85dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -506,400 MHz 5.000 MHz 6.07459 GHz -46,69 dBm -42,84 dB -2.84 dB
-506.400 MHz -337.600 MHz 5.000 MHz 6.07940 GHz -46.58 dBm -42.73 dB -2.79 dB
-337.600 MHz -169,800 MHz 5.000 MHz 6.24821 GHz -39,00 dBm -35,16 dB -7.19 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.41570 GHz -42.63 dBm -38.79 dB -18.79 dB
168,800 MHz 169,800 MHz 5.000 MHz 6.75430 GHz -45,80 dBm -41,95 dB -21.95 dB
169.800 MHz 337.600 MHz 5.000 MHz 6.92179 GHz -39.22 dBm -35.38 dB -7.42 dB
337.600 MHz 506,400 MHz 5.000 MHz 5,99575 GHz -42,32 dBm -38,48 dB -5.28 dB
506.400 MHz 800,000 MHz 5.000 MHz 7.09862 GHz -53.07 dBm -49.22 db -9.22 dB
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Spectrum Emission Mask Standard: None
Peak Power -4.60 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 6.06337 GHz -48,57 dBm -43,97 dB -3.97 dB
-511.200 MHz -340,800 MHz 5.000 MHz 6.10675 GHz -45.05 dBm -40.45 dB -2.77 dB
-340,800 MHz -171,400 MHz 5.000 MHz 6.24501 GHz -41,32 dBm -36,72 dB -8.76 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 6.41410 GHz -41.62 dBm -37.02 dB -17.02 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.75590 GHz -45,75 dBm -41,15 dB -21.15 dB
171.400 MHz 340,800 MHz 5.000 MHz 6.92499 GHz -43.74 dBm -39.14 dB -11.17 dB
340,800 MHz 511,200 MHz 5.000 MHz 5,96840 GHz -44.,74 dBm -40,14 dB 9,14 dB
511,200 MHz 800,000 MHz 5.000 MHz 7.09861 GHz -56,78 dBm -52,18 dB -12,18 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.87 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -511,200 MHz 5.000 MHz 6.23300 GHz -48,64 dBm -42,77 dB -2,77 dB
-511.200 MHz -340,800 MHz 5.000 MHz 6.23943 GHz -48.17 dBm -42.30 dB -2.70 dB
-340,800 MHz -171,400 MHz 5.000 MHz 6.40662 GHz -39,78 dBm -33.91 dB -6.03 dB
-171.400 MHz -170.,400 MHz 5.000 MHz 6.57410 GHz -46.75 dBm -40.88 dB -20.88 dB
170.400 MHz 171,400 MHz 5.000 MHz 6.91590 GHz -48,14 dBm -42.,27 dB -22,27 dB
171.400 MHz 340,800 MHz 5.000 MHz 7.05757 GHz -45.05 dBm -39.18 dB -12.52 dB
340,800 MHz 511,200 MHz 5.000 MHz 7.13965 GHz -47,38 dBm -41,51 dB -9.72 dB
511.200 MHz 800,000 MHz 5.000 MHz 7.25700 GHz -56.02 dBm -50.15 dB -10.15 dB
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Spectrum Emission Mask Standard: None
Peak Power -5.40dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -506,400 MHz 5.000 MHz 6.23780 GHz -47.62 dBm -42,21 dB -2.21dB
-506.400 MHz -337.600 MHz 5.000 MHz 6.26513 GHz -44.06 dBm -38.65 dB -0.54 dB
-337.600 MHz -169,800 MHz 5.000 MHz 6.41466 GHz -39.63 dBm -34,23 dB -5.58 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.57570 GHz -45.66 dBm -40.25 dB -20.25 dB
168,800 MHz 169,800 MHz 5.000 MHz 6.91430 GHz -47,96 dBm -42,56 dB -22,56 dB
169.800 MHz 337.600 MHz 5.000 MHz 7.05759 GHz -46.06 dBm -40.66 dB -13.85 dB
337.600 MHz 506,400 MHz 5.000 MHz 7.22648 GHz -53,55 dBm -48,15 dB -9.92 dB
506,400 MHz 800,000 MHz 5.000 MHz 7.25381 GHz -56.81 dBm 51,41 dB -11.41 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.31 dBm RBW 5.000 MHz
Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | ALimit |
-800,000 MHz -506,400 MHz 5.000 MHz 6.38496 GHz -52,91 dBm -46,60 dB -6.60 dB
-506.400 MHz -337.600 MHz 5.000 MHz 6.50872 GHz -45.10 dBm -38.80 dB -6.63 dB
-337.600 MHz -169,800 MHz 5.000 MHz 6.59564 GHz -41,32 dBm -35.01 dB -8.36 dB
-169.800 MHz -168.800 MHz 5.000 MHz 6.73570 GHz -40.54 dBm -34.24 dB -14.24 dB
168,800 MHz 169,800 MHz 5.000 MHz 7.07430 GHz -47,31 dBm -41,00 dB -21.00 dB
169.800 MHz 337.600 MHz 5.000 MHz 7.21759 GHz -50.44 dBm -44.14 dB -17.33 dB
337.600 MHz 506,400 MHz 5.000 MHz 7.41060 GHz -60,28 dBm -53.97 dB -14,03 dB
506.400 MHz 800,000 MHz 5.000 MHz 7.41381 GHz -60.32 dBm -54.01 dB -14.01 dB
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Spectrum Emission Mask Standard: None
Peak Power -6.57 dBm RBW 5.000 MHz
Range Low | Range Up | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-800.000 MHz -504.000 MHz 5.000 MHz 5.40020 GHz -50.67 dBm -44,10 dB -4.10 dB
-504.000 MHz -336.000 MHz 5.000 MHz 6.42740 GHz -45.,43 dBm -38.86 dB -0.75 dB
-336.000 MHz -169.000 MHz 5.000 MHz 65.59389 GHz -39.16 dBm -32.59 dB -5.78 dB
-169.000 MHz -168.000 MHz 5.000 MHz 6.73650 GHz -38.71 dBm -32.14 dB -12.14 dB
168.000 MHz 169.000 MHz 5.000 MHz 7.07350 GHz -44.,18 dBm -37.61dB -17.61 dB
169.000 MHz 336.000 MHz 5.000 MHz 7.20969 GHz -49.61 dBm -43.04 dB -16.54 dB
336.000 MHz S04.000 MHz 5.000 MHz 7.38420 GHz -54.06 dBm -47.49 dB -9.26 dB
504.000 MHz 800,000 MHz 5.000 MHz 7.40980 GHz -60,28 dBm -53.71 dB -13.71 dB
J L LTTCTTT )
) J e
Date: 20.DEC.2023 20:42:29
Sporton International Inc. (Kunshan) Page Number 1 A2-462 of 462

TEL : +86-512-57900158
FCC ID: XMR2023SG885GWF





